=oronie. FCC/IC TEST REPORT Report No.: FG741220

FCC/IC TEST REPORT

for
47 CFR Part 22H, 24E, RSS-132, and RSS-133

Equipment . GSM EGPRS Quad-Band Messaging Device
Trade Name . Ogo

Model No. . CT-25E

FCCID : SOW-OGOCT25E

IC ID : 5621A-OGOCT25E

Tx Frequency Range . GSM850 : 824~849 MHz

PCS1900 : 1850~1910 MHz
Max. ERP/EIRP Power : GSM850(GSM) : 0.63 W
GSM850(EDGE) : 0.24 W
PCS1900(GSM) : 0.67 W
PCS1900(EDGE) : 0.51 W

Emission Designator . GSM : 300KGXW
EDGE : 300KG7W
Applicant : IXI Mobile (R&D) Ltd.

17 Hatidhar St. Ra'anana, 43665 Israel

The test result refers exclusively to the test presented test model / sample.

Without written approval of SPORTON International Inc., the test report shall not be reproduced
except in full.

Certificate or Test Report must not be used by the applicant to claim the product in this test
report endorsement by NVLAP or any agency of U.S. government.

The data shown in this test report were carried out on Apr. 23, 2007 at Sporton International Inc. LAB.
Report No.: FG741220, Report Version: Rev. 01.

Roy Wu
Deputy Manager

SPORTON International Inc.
6F, N0.106, Sec. 1, Hsin Tai Wu Rd., Hsi Chih, Taipei Hsien, Taiwan, R.O.C.

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

Report Version: Rev. 01



wesonins. FCC/IC TEST REPORT Report No. : FG741220

Table of Contents

[ I (0T VAo T R (=Y A =Y oo | USRS ii
1. General INFOIMELION ..ooouiieiiie et e bt e s bt e e b et e s bt e et e e e sb b e e e be e enb e e e be e e snbe e e nnneennneas 1
I A o o] [Tt o | T T PSP P PP PP PPPPPPRPN 1
BV F- 1 [ =T (8] = PP T TP PO PR PP PPRP 1
1.3 Basic Description Of EQUIPMENT UNAEE TS ......ueiiiiiiie ittt ettt ettt ettt e et e e se et e s be e e e e e e e e bb e e e sabe e e e sbse e e enbeeeaanbeeeannneeens 1
1.4 Feature Of EQUIPMENT UNAEE TESE .....iiiiiiiiiiite etttk s et e et bt e e et e e a1k e et e ek s e e e aabe e ah bt e e e bbb e e embe e e e sbb e e e eabeeeannbeeesnnneeeas 2
ST =T oo g D T PO P PP PP PPPPPPRPN 2
2 Test Configuration of EQUIPMENT UNAEN TSt .......uiiiiiiiii it e e e s s e e e e e e s e e ae e e e e e snarereees 3
P20 R =T 1Y =T T PO PP TP PO PR PP PPRP 3
2.2 TESEIMOUE ..o h e b b e b E e R e e b e b e R R e e b e e b e e e bbb aa e nae e 3
2.3 Connection DIiagram Of TESE SYSTEIM ......cciiiiii ittt ettt e et e et e et e e e e eab et e s be e e e e b et e eh b e e e aabs e e e asbe e e e sbse e e eabeeeanbeeeannneeans 3
P N g T | = L VA =o U] o] g aT=T oL NI T PP P PO PP PP PPPPPPRPN 4
3. General INfOrmation Of TS St .....uiiiiiie i e b re e s snn e snneeens 5
Lo 70 A TS A Y o] - To = TP PSPPSR PPPPOPPPPPPO 5
3.2 TESEIN COMPIIANCE WILN ...ttt h oottt e et e ekttt e o bttt 2R bt e e ek bt oo b e et e e a b et e e eab e e e e abe e e e s b e e e aanbeeessnneeennnas 5
3.3 Frequency RANGE INVESHGALEM ..........iiiiiiieiiiee ittt ettt e e a e e e bttt e s b e e e ok et e e ah b et e eh b e e e aa b e e e e ae e e e e abe e e e st e e e annreeeasnneennnneas 5
Bi4 TESEDISTANCE ...ttt ettt h e s h b e b e s h b e e o b e e s h e e e b e e e R e e h b e h e R e e bt h b e b e b b e b sh e e sa e re e

4, Test Data and Test Result
4.1 List of Measurements and Examinations

4.2 R OULIPUL POWET ...ttt ettt ettt ekt o2 s et e 42t st 4ok et e 422k e £ e 4Rk £ e 442 Re e £ 4R b e e AR R s e e 4 b e et e aa b e e a4 ab et e e be e e e s b e e e eanbeeeasnneennnnas 7
4.3 ERP /EIRP MEASUIBIMENT ....cueiiiiiiiiiitie ittt ettt h e h e e s hb e e s b e s ha e e bt e b e e s b e e s b e e s he s s b e e sb e e s b e e sbe e s b e e sbeesane e e 9
4.4 Occupied Bandwidth and Band EAQE MEASUIEMENT ..........eiiiiiiiiiiieeiiit ettt ettt ettt et e e et e e s asb e e e s bee e sabeeeeabbeeesnbneeesnnneeanes 13
4.5  CONAUCTE EIMISSION .....uiiiiiiiiiiie et h oo b e e s b e s b e e s bt e s b e s b e e s he e e sh e e e sb e e b e e s b e e s b e e saa e e sbe e s an e e 34
4.6 Field Strength of SPUMOUS RAGIALION ........eeiiiiiiiiiii ettt ekt e et e e st bt e ehe e e e e b et e e eab e e e sanr e e e anbneeebbeeeannneeenes 44
4.7 Frequency Stability (TeMPErature VArTAION) ...........coeii ittt et e rte et e et e e e e b e e e e abe e e snreeeanbeeeanbeeesnneeees 78
4.8 Frequency Stability (VOIAGE VAITALION) .......ciuiiiiiiii ettt eeb e e sa b et e ehe e e e e b et e e st e e e sane e e e anbeeeabbeeesnnneeeen 80

5 List of Measurement Equipments

SR L aToT=T o e 1T g} 4V =AVZ= 11U 4 o o SRR

Appendix A - External Photographs
Appendix B - Internal Photographs
Appendix C - Setup Photographs

SPORTON International Inc. Page No. s
TEL : 886-2-2696-2468 Report Issued Date : May 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : SOW-OGOCT25E
IC ID : 5621A-OGOCT25E



wesonins. FCC/IC TEST REPORT Report No. : FG741220

History of this test report

Report Issue Date: May 28, 2007

Report No. Description
SPORTON International Inc. Page No. i
TEL : 886-2-2696-2468 Report Issued Date : May 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : SOW-OGOCT25E
IC ID : 5621A-OGOCT25E



wesonins. FCC/IC TEST REPORT Report No. : FG741220

1. General Information

1.1. Applicant

IXI Mobile (R&D) Ltd.
17 Hatidhar St. Ra'anana, 43665 Israel

1.2 Manufacturer

FIH CO., LTD.
6F, North 2A, No. 7, Sec. 2, Sianmin Blvd., Banciao City, Taipei County 22041, Taiwan

1.3 Basic Description of Equipment under Test

Equipment : GSM EGPRS Quad-Band Messaging Device
Trade Name : Ogo

Model No. : CT-25E

FCCID : SOW-OGOCT25E

IC ID : 5621A-OGOCT25E

Power Supply Type : Switching
AC Power Cord : AC 120V, Wall-mount, 1.6 meter, 2 pin

Earphone : Data Fountain International Co., LH1—E0115

Adapter : PIE, P925BW05050AB1U

Battery : Well Done Company, 1XC00185
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1.4 Feature of EQuipment under Test

DUT Type : GSM EGPRS Quad-Band Messaging Device
Trade Name : Ogo
Model Name : CT-25E

FCCID:

SOW-OGOCT25E

ICID:

5621A-OGOCT25E

Tx Frequency :

GSM850 : 824 ~ 849 MHz
PCS1900 : 1850 ~1910 MHz
Bluetooth : 2400 ~ 2483.5

Rx Frequency :

GSM850 : 869 ~ 894 MHz
PCS1900 : 1930 ~ 1990 MHz
Bluetooth : 2400 ~ 2483.5

Maximum Output Power to Antenna :

GSM850 : 32.86 dBm (GSM); 32.87 dBm (GPRSS8); 31.30 dBm
(GPRS10); 27.45 dBm (EDGE10)

PCS1900 : 29.97 dBm (GSM); 29.87 dBm (GPRS8); 28.48 dBm
(GPRS10); 27.47 dBm (EDGE10)

Bluetooth : 0.98 dBm

Maximum ERP/EIRP :

GSMB850(GSM) : 0.63 W ( 27.98 dBm)
GSMB850(EDGE) : 0.24 W ( 23.84 dBm)
PCS1900(GSM) : 0.67 W ( 28.29 dBm)
PCS1900(EDGE) : 0.51 W ( 27.04 dBm)

GSM/DCS: Fixed Internal

Antenna Type : )
Bluetooth: Chip Antenna
HW Version : A
SW Version : Vv0.070
Power Rating (DC/AC , Voltage and
DC5V/1A
Current of RF element or PA) :
GSM : GMSK
Digital Modulation Emission : EDGE : 8PSK

Bluetooth : GFSK

Type of Emission :

GSM : 300KGXW
EDGE : 300KG7W

Device Power Class :

GSM850 : 4
PCS1900: 1

DUT Stage :

Identical Prototype

1.5 Report Date

EUT Received : Apr. 12, 2007
Report Date : May 28, 2007

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : SOW-OGOCT25E

IC ID : 5621A-OGOCT25E

Page No. : 20f82
Report Issued Date . May 28, 2007
Report Version : Rev. 01
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2 Test Configuration of Equipment under Test

2.1 Test Manner

a. The spurious emission measurements were carried out in semi-anechoic chamber with 3-meter test
range.
b. During all testings, EUT is in link mode with base station emulator at maximum power level.

c. Frequency range investigated: radiated emission 30 MHz to 9000 MHz for GSM850; 30MHz to 19000
MHz for PCS.

2.2 Test Mode

Application GSM850 PCS1900
X Mode 1: GSM Link_CH 189 X Mode 3: GSM Link_CH 661
Radiated Emission X Mode 2: EDGE Link_CH 189 X Mode 4: EDGE Link_CH 661

[XI Mode 5: GSM Link with BT Link

Conducted X Mode 1: GSM_CH 189 X Mode 3: GSM_CH 661

Measurement X Mode 2: EDGE_CH 189 X Mode 4: EDGE_CH 661

2.3 Connection Diagram of Test System

<Mode 1~4>

Dipole Antenna

EUT

@ @)
Earphone
B4 o §

Base Station [I;] Adapter
SPORTON International Inc. Page No. : 30f82
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<Mode 5>
Dipole Antenna
ﬁ EUT
BT Earphone
@ @)
@ e Earphone
Base Station [I;] Adapter
2.4 Ancillary Equipment List
Item Equipment Model No. FCCID Serial No.
1. Base Station(R&S) CMU200 N/A 106656
2. Bluetooth Device (Free Style) JD-100 PQY471087 N/A
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3. General Information of Test Site

Test Site Location :  No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055

Test Site No : 03CHO06-HY

The chamber meets the characteristics of ANSI C63.4-2003. This site is on file with the FCC.

3.1Test Voltage

120V/ 60Hz

3.2Test in Compliance with

47 CFR Part 22H, 24E, Part 2, IC RSS-132 Issued 2 and RSS-133 Issued 3

3.3Frequency Range Investigated

a. Radiation: from 30MHz to 9000MHz for GSM850.

b. Radiation: from 30 MHz to 19000 MHz for PCS1900.
3.4Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.
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4. Test Data and Test Result

4.1 List of Measurements and Examinations

FCC Rule IC Rule DESCRIPTION OF TEST Result Section
RSS-132 84.4
§2.1046 3 RF Output Power Passed 4.2
RSS-133 86.4
§22.913 RSS-132 §4.4
ERP / EIRP Passed 4.3
824.232 RSS-133 §86.4
§2.1049,
§ 22.917, RSS-132 84.5 | Occupied Bandwidth & Band Edge Passed 44
RSS-133 86.5 Measurement
§ 24.238(b)
RSS-132 84.5
§2.1051 8 Conducted Emission Passed 4.5
RSS-133 86.5
RSS-132 84.5
§2.1053 s Field Strength of Spurious Radiation Passed 4.6
RSS-133 86.5
§2.1055,
RSS-132 84.3
§ 22.355, S Frequency Stability vs. Temperature Passed 4.7
RSS-133 86.3
§24.235
§2.1055,
RSS-132 84.3
§22.355, S Frequency Stability vs. Voltage Passed 4.8
RSS-133 86.3
§24.235
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4.2 RF Output Power

4.2.1 Measurement Instruments
As described in chapter 5 of this test report.

4.2.2 Test Procedure

1. The transmitter output was connected to power meter and base station through power divider.
2. Set EUT at PCL=5 for GSM850 and/or PCL=0 for PCS1900 maximum power through base station.
3. Select lowest, middle, and highest channels for each band.

4.2.3 Test Setup Layout

Power Divider

EUT
Power Meter O
Base Station
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4.2.4 Test Result

Bands Channel | Frequency (MHz) | Conducted Power (dBm) | Conducted Power (Watts)
128 824.2 (Low) 32.70 1.862
GSM850 -
189 836.4 (Mid) 32.80 1.905
(GSM)
251 848.8 (High) 32.86 1.932
128 824.2 (Low) 32.72 1.871
GSM850
189 836.4 (Mid) 32.82 1.914
(GPRS8)
251 848.8 (High) 32.87 1.936
128 824.2 (Low) 31.14 1.300
GSM850
189 836.4 (Mid) 31.23 1.327
(GPRS10)
251 848.8 (High) 31.30 1.349
128 824.2 (Low) 27.12 0.515
GSM850
189 836.4 (Mid) 27.45 0.556
(EDGE10)
251 848.8 (High) 27.43 0.553
512 1850.2 (Low) 29.97 0.993
PCS1900 -
661 1880.0 (Mid) 29.85 0.966
(GSM)
810 1909.8 (High) 29.53 0.897
512 1850.2 (Low) 28.98 0.791
PCS1900
661 1880.0 (Mid) 29.87 0.971
(GPRS8)
810 1909.8 (High) 29.56 0.904
512 1850.2 (Low) 28.48 0.705
PCS1900
661 1880.0 (Mid) 28.37 0.687
(GPRS10)
810 1909.8 (High) 28.07 0.641
512 1850.2 (Low) 27.18 0.522
PCS1900
661 1880.0 (Mid) 27.47 0.558
(EDGE10)
810 1909.8 (High) 27.35 0.543
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4.3 ERP/ EIRP Measurement

Equivalent isotropic radiated power measurements by substitution method according to ANSI/TIA/EIA-603-C.

4.3.1 Measurement Instruments

As described in chapter 5 of this test report.

4.3.2 Test Procedure

1.

© ® N o g A~ W Db

The EUT was placed on a rotatable table with 1.0 meter height in an fully anechoic chamber.
The EUT was set 1.2 meters from the receiving antenna which was mounted on the antenna tower.
The table was rotated 360 degrees to determine the position of the highest radiated power.
The height of the receiving antenna is also kept at 1.0M height.

Taking the record of maximum ERP/EIRP.

A dipole antenna was substituted in place of the EUT and was driven by a signal generator.
The conducted power at the terminal of the dipole antenna is measured.

Repeat step 3 to step 5 to get the maximum ERP/EIRP of the substitution antenna.
ERP/EIRP =Ps+ Et—Es+ Gs=Ps + Rt—Rs + Gs

Ps (dBm) Input power to substitution antenna.

Gs (dBi or dBd) Substitution antenna Gain.

Et=Rt+ AF

Es=Rs + AF

AF (dB/m) Receive antenna factor

Rt The highest received signal in Spectrum Analyzer for EUT.

Rs The highest received signal in spectrum analyzer for substitution antenna.
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4.3.3 Test Setup Layout of ERP/EIRP

Antenna
Dipole Antenna EUT

fH
S A e I i
T € 12m 1\ ‘|

1.0M 1.0M

EU

Base Station (CMU 200) T

5

TurnTable G

Spectrum Analyzer /

Test Receiver
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4.3.4 Test Result
GSM850 (GSM) Radiated Power ERP
Horizontal Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -32.15 -48.12 0.00 -1.08 14.89 0.03
836.40 -31.07 -48.28 0.00 -0.93 16.28 0.04
848.80 -31.31 -48.35 0.00 -0.76 16.28 0.04
Vertical Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -19.97 -47.97 0.00 -1.08 26.92 0.49
836.40 -19.80 -48.01 0.00 -0.93 27.28 0.53
848.80 -19.31 -48.05 0.00 -0.76 27.98 0.63
GSM850 (EDGE) Radiated Power ERP
Horizontal Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -27.37 -48.12 0.00 -1.08 19.67 0.09
836.40 -23.51 -48.28 0.00 -0.93 23.84 0.24
848.80 -23.80 -48.35 0.00 -0.76 23.79 0.24
Vertical Polarization
Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -40.50 -47.97 0.00 -1.08 6.39 0.00
836.40 -34.41 -48.01 0.00 -0.93 12.67 0.02
848.80 -35.24 -48.05 0.00 -0.76 12.05 0.02
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PCS1900 (GSM) Radiated Power EIRP
Horizontal Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -26.53 -51.88 0.00 1.96 27.31 0.54
1880.00 -26.70 -52.99 0.00 2.00 28.29 0.67
1909.80 -28.00 -54.28 0.00 1.98 28.26 0.67
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -30.50 -52.13 0.00 1.96 23.59 0.23
1880.00 -30.92 -53.17 0.00 2.00 24.25 0.27
1909.80 -31.99 -54.13 0.00 1.98 24.12 0.26
PCS1900 (EDGE) Radiated Power EIRP
Horizontal Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -28.41 -51.88 0.00 1.96 25.43 0.35
1880.00 -27.95 -52.99 0.00 2.00 27.04 0.51
1909.80 -29.59 -54.28 0.00 1.98 26.67 0.46
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -29.25 -52.13 0.00 1.96 24.84 0.30
1880.00 -29.91 -563.17 0.00 2.00 25.26 0.34
1909.80 -31.66 -54.13 0.00 1.98 24.45 0.28
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4.4 Occupied Bandwidth and Band Edge Measurement

4.4.1 Measurement Instruments

As described in chapter 5 of this test report.

4.4.2 Test Procedure
1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The 99% occupied bandwidth of middle channel for the highest and lowest RF powers were measured.
3. The bandedge of low and high channels for the highest RF powers within the transmitting frequency band

were measured. Setting RBW as roughly BW/100.

4.4.3 Test Setup Layout

Power Divider

EUT
Spectrum Analyzer O
Base Station
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4.4.4 Test Result

Mode 1
Test Mode : GSM850 (GSM) CH128 Lower Band Edge
Power State : High

@ *RBW 3 KHz Marker 1 [T1 ]
*VBW 3 kHz -18.23 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 823.978000000 MHz
30 Offset 18(dB
|20
TEV I
L LVL
| u[\ |
O /- 1Y
L-10 A "
D1 -13 [iBm JU lm
1
| 20 1 Ll
1-30 Am
~-40 TN U “
- o)
I
| -60
-70
Center 824 MHz 100 kHz/ Span 1 MHz
Date: 5.MAY.2007 13:15:29
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® *RBW 3 KHz Marker 1 [T1 ]
*VBW 10 kHz -18.62 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 823.996000000 MHz
30 Offset 18(dB
20 -
TEV I
LVL
Lo | ,
L-10 M ‘4“\“
D1 -13 [dBm il A
, !
L_20 ¥ II [l
SWH 10 jof 10 %
+-30 {\IKM
L-40 |
|50
F-60
-70
Center 824 MHz 100 kHz/ Span 1 MHz

Date: 23.APR.2007 15:25:25
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= Test Mode : GSM850 (GSM) CH189 99% Occupid Bandwidth
*  Power State : Low
“*RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -2.26 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 836 .386000000 MHz
30 Offset 18|dB 0OBW244(.000000p00 kHz
Temp 1| [T1 OBW\]
L20 =-16172 dBm
836[.278000p00 MHz
1 PK|
TEW Temp 2| [T1 OBW\]
+10 =T 95 abm
836|.522000p00 MHz |[LVL
Lo 1

+—20

y "

L-40 W
+-50

"y

gy

-70

Center 836.4 MHz 100 kHz/
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= Test Mode : GSM850 (GSM) CH189 99% Occupid Bandwidth
= Power State : High
*RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz 23.49 dBm
Ref 30 dBm “Att 30 dB “SWT 300 ms 836.384000000 MHz
30 Offset 18|dB 1 OBW246|.000000p00 kHz
Temp 1| [T1 OBW\]
120 | oy | ali15 dBm
836|.278000p00 MHz
1 PK
TEW Temp 2| [T1 OBW\]
r10 — o0 apm
836[.524000000 MHz ||LVL
Lo | A,
| 20 IVM (TR
| _30 Auw\r Wj\\
N i M‘W
-60
-70
Center 836.4 MHz 100 kHz/ Span 1 MHz
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*RBW 3 kHz Marker 1 [T1 ]
*VBW 30 kHz 24 .28 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 836.382000000 MHz
30 Offset 18(dB 1 OBW248|.000000p00 kHz
I Temp 1| [T1 OBW\]
|20 ‘Vl" WM 6|73 dBm
e 836|-276000p00 MHz
TEW k Temp 2| [T1 OBW]
r10 V‘ 4FS7 apm
Jﬁ 836|.524000p00 MHz |[LVL
-0
10 lr‘l‘!‘r' |
~-20 “I t L\ll
SWH 50 jof 50
| 30 T

L-40

-70

Center 836.4 MHz
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Test Mode : GSM850 (GSM) CH251 Higher Band Edge
Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -18.30 dBm

Ref 30 dBm “Att 30 dB “SWT 300 ms 849.008000000 MHz

30 Offset 18(dB

oo
1 AVie ’l‘w
= |, "\ﬂM" |

LVL
o) )
D1[-13 [dBm
il
L_-20 1

L_40 +

= — —

——50

——60

-70

Center 849 MHz 100 kHz/ Span 1 MHz
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® *RBW 3 KHz Marker 1 [T1 ]
*VBW 10 kHz -18.03 dBm

Ref¥ 30 dBm “Att 30 dB “SWT 300 ms 849.022000000 MHz

30 Offset 18(dB

120
TEV IR hu
LVL
Lo

dBm

of 10 WN

~—50

-70

Center 849 MHz 100 kHz/ Span 1 MHz
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Mode 2
Test Mode : GSM850 (EDGE) CH128 Lower Band Edge
Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -23.06 dBm

Ref 30 dBm “Att 30 dB “SWT 300 ms 823.998000000 MHz

30 Offset 18(dB

L 20

10 (‘{M']["A “‘Wlf\lm B

Lo ]

, I’

D1 -13 [dBm N AL

20

W i

——60

-70
Center 824 MHz 100 kHz/ Span 1 MHz
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®

Ref 30 dBm

“RBW 3 kHz
*VBW 10 kHz
“Att 30 dB “SWT 300 ms

Marker 1 [T1 ]
-24.46 dBm
823.984000000 MHz

30 Offset 18

20

dB

10

-0

L-10

D1 -13

dBm

SWH 10

—30

of

L-40

~—50

-70

Center 824 MHz

100 kHz/
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Test Mode : GSM850 (EDGE) CH251 Higher Band Edge
Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -21.91 dBm
Ref 30 dBm “Att 30 dB “SWT 300 ms 849.014000000 MHz
30 Offset 18|dB
20
Y ~
TEV I ul A Al
r{wu‘rj M W\ LVL
Lo | “Jn
I
D1 3 |[dBm 4
L_-30 AU
L WM‘KM \ bt M
| _50 |
+-60
-70
Center 849 MHz 100 kHz/ Span 1 MHz
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® *RBW 3 KHz Marker 1 [T1 ]

*VBW 10 kHz -21.98 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 849.010000000 MHz
30 Offset 18|dB

|20

=y
>
*

10

LVL

dBm \

ot 10 |

|_s0 vMM#MMQ 1
aau e

-70

Center 849 MHz 100 kHz/ Span 1 MHz
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Mode 3
Test Mode : PCS1900 (GSM) CH512 Lower Band Edge
Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz —-22.47 dBm
Ref 30 dBm “Att 30 dB “SWT 300 ms 1.850000000 GHz
30 Offset 18(5 dB
o0
1 AVja
TEW S IIAWMWVA
M LVL
b ),
10 s
D1 -13 [dBm |

20

——60

-70

Center 1.85 GHz 100 kHz/ Span 1 MHz
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® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -21.93 dBm

Ref¥ 30 dBm “Att 30 dB “SWT 300 ms 1.849982000 GHz

30 Offset 18(5 dB

|20

LVL

-0

l-10 A M‘

D1 -13 dBm [ |

SWH 10 joF 10

—30

L-40

-

Il llll Al

W TRl s

-70

Center 1.85 GHz 100 kHz/ Span 1 MHz
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= Test Mode : PCS1900 (GSM) CH661 99% Occupid Bandwidth
*  Power State : Low
® “*RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -8.00 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 1.879996000 GHz
30 Offset 18|5 dB 0OBW242(.000000p00 kHz
Temp 1| [T1 OBW\]
| 20 =231 06 dBm
e 1{-879880Pp00 GHz
TEW Temp 2| [T1 OBW\]
+10 =241 11 dBm
1/.8801220p00 GHz |LVL
Lo
jl
10 M
| -20 — >
1-30
L-40 ‘1«4
~-50 A\’ W \Mﬂuﬁ
-70

Center 1.88 GHz
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= Test Mode : PCS1900 (GSM) CH661 99% Occupid Bandwidth
= Power State : High
® “*RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz 20.78 dBm
Ref 30 dBm “Att 30 dB “SWT 300 ms 1.879986000 GHz
30 Offset 18[5 dB 0BW242[.000000p00 kHz
1 Temp 1| [T1 OB\]
20 Y 5047 dBm
— 1/.879880p00 GHz
TEW Temp 2| [T1 OBW\]
10 T +2 665 dBm
7‘%, 1|.880122p00 GHz||LVL
Lo A
10 f{ ‘\1

Mff

LT

——60

-70

Center 1.88 GHz
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® *RBW 3 KHz Marker 1 [T1 ]
*VBW 30 kHz 20.20 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 1.879986000 GHz
30 Offset 18(5 dB OBW246|.000000p00 kHz
1 Temp 1| [T1 OBW]
|l 20 \ 4 41 08 dBm
1].879878P00 GHz
1 PK]
=0 N}M\ Temp 2| [T1 OBW]
r10 V > 4155 apI
o 1/-880124D00 GHz |LVL
~0
~-10 1/ \

f((

SWH 50 Of/\[‘w 5
—30

~—50

s

b

%

-70

Center 1.88 GHz
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Test Mode : PCS1900 (GSM) CH810 Higher Band Edge
Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -20.82 dBm

Ref 30 dBm “Att 30 dB “SWT 300 ms 1.910020000 GHz

30 Offset 18!5 dB

L 20
1 AViS I[{ l
TEV I | kw ""\__
LVL
Lo 1 I |,
l_10 ‘\)\N
D1 J§13 [ dBm |

L—
i

Wi

L 50 Ll.l !

l-60

-70

Center 1.91 GHz 100 kHz/ Span 1 MHz
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® *RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -20.91 dBm

Ref¥ 30 dBm “Att 30 dB “SWT 300 ms 1.910022000 GHz

30 Offset 18(5 dB

|20

10

. L)

V \r\
| -10 A
le 13 dBm I\
L _20 u.
/!/ 10 pf 10
| _3 i ]

40

s W WWM

-70

LVL

=

Center 1.91 GHz 100 kHz/ Span 1 MHz
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Mode 4
Test Mode : PCS1900 (EDGE) CH512 Lower Band Edge
Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -23.09 dBm
Ref 35 dBm “Att 30 dB “SWT 300 ms 1.849992000 GHz
Offset 18(3 dB

30

*1-20

10 MW[. LVL

) )

D1 -13 [dBm / 5

=y
>
*

——20

| o,
y

-—60

Center 1.85 GHz 100 kHz/ Span 1 MHz
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Test Mode : PCS1900(EDGE) CH810 Higher Band Edge
Power State : High

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -26.00 dBm

Ref 30 dBm “Att 30 dB “SWT 300 ms 1.910020000 GHz

30 Offset 20(dB

20
:
1EW l10 | ;/\Nw

, oo

I Addsm \‘“\
sy, |
il \li,

40 wt'\"

\MMMWMMW*

——50

——60

-70

Center 1.91 GHz 100 kHz/ Span 1 MHz
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45 Conducted Emission

4.5.1 Measurement Instruments
As described in chapter 5 of this test report.
4.5.2 Test Procedure
1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The middle channel for the highest RF power within the transmitting frequency was measured.
3. The conducted spurious emission for the whole frequency range was taken.
4.5.3 Test Setup Layout

Power Divider I——O

EUT
Spectrum Analyzer O
Base Station
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4.5.4 Test Result

* Mode 1
- Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 30M-1G

® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -33.33 dBm
Ref 35 dBm *Att 30 dB *SWT 500 ms 660 .500000000 MHz
Offket 18[dB Marker| 1g[T1 ]
30 3T 28 dBm
837|.040000000 MHz
1 PRI
TEW
L10 LVL
Lo
L-10
D1 -13 [dBm
L-20
| 30 2
ﬂ””dvdmh'“JhM“WAMwAk/«ANAw~dwv¢*ﬂi\~~\ﬁ¢\’”kﬁd\UkP\N»~mwMKWﬁ4ﬂwab*\qMM M
L-40
| -50
l-60
Start 30 MHz 97 MHz/ Stop 1 GHz
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= Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 1G-3G
® “*RBW 1 MHz Marker 4 [T1 ]
*VBW 3 MHz -59.75 dBm
Ref O dBm “Att O dB *SWT 500 ms 1.672000000 GHz
0 Offset 18]8 dB Marker| 1 [T1 ]
-50| 68 dBm
1-10 2| 512000000 _GH
D1 -13 [dBm Marker—2—fFF+—i
L Py -50[91 dBm
TEW
r—20 - oUoUULUDOU GAH
Delta B [T1 ] LVL
20 -3/99 dB
B —1[-480000p00 GHz
l-40
2
550
4
160 A 4
L-70
| -80
-90
-100
Start 1 GHz 200 MHz/ Stop 3 GHz
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= Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 3G-7G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -52.12 dBm
Ref O dBm *Att O dB *SWT 500 ms 6.696000000 GHz
0 Offget 20!7 dB

D1 -13 dBm

=
m| o
=| X

—20

LVL

——30

L-40

=70

——80

——90

-100

Start 3 GHz 400 MHz/ Stop 7 GHz
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= Test Mode : GSM850 (GSM) CH189

*  Frequency Range : 7G-9G

®

“RBW 1 MHz
*VBW 3 MHz

Ref O dBm “Att O dB “SWT 500 ms

Marker 1 [T1 ]
-50.37 dBm
7 .076000000 GHz

0 Offset 24[9 dB

D1 -13 dBm

=
m| o
=| X

—20

——30

——60

=70

——80

——90

-100

Start 7 GHz
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* Mode 3

*  Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 30M-1G

®

Ref 30 dBm

“RBW 1 MHz
*VBW 3 MHz
“Att 30 dB “SWT 500 ms

Marker 1 [T1 ]
-33.94 dBm
967 .020000000 MHz

30 Offset 18

20

5 dB

=
m| o
=| X

10

+0

+-10

D1 -13

20

dBm
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L -40

——50

——60

-70

Start 30 MHz
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= Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 1G-3G
® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -32.20 dBm
Ref 30 dBm “Att 30 dB “SWT 500 ms 2.812000000 GHz
30 Offket 189 dB Y Marker| 1 [T1 ]
27199 dBm
| 20 1880000000 GH
1 PK
1EW 10
LVL
Lo
-10
D1 -13 [dBm
20
L-30 2
~A»uv¢pw*f“‘v”wwwm»«nﬂvnmAmuJWNwlkvuww+~wﬂbu~dUwU\”~wM-dkuvvhung¢»AUNﬂwmw"““”“
L-40
| -50
| -60
-70
Start 1 GHz 200 MHz/ Stop 3 GHz
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Report No. : FG741220

= Test Mode : PCS1900 (GSM) CH661

*  Frequency Range : 3G-7G

®

“RBW 1 MHz
*VBW 3 MHz

Ref O dBm “Att O dB “SWT 500 ms

Marker 2 [T1 ]
-54.33 dBm
6.632000000 GHz

0 Offset 203 dB

Marker| 1 [T1 ]|
-47|157 dBm
3| 760000000 _GH

D1 -13 dBm

=
m| o
=| X

—20
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L-40
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=70
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——90

-100

Start 3 GHz
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= Test Mode : PCS1900 (GSM) CH661
* Frequency Range : 7G-13.6G
@ *RBW 1 MHz Marker 4 [T1 ]
*VBW 3 MHz -48.35 dBm
Ref O dBm “Att O dB *SWT 500 ms 9.402400000 GHz
0 Offget 245 dB Marker| 1 [T1 ]
-27| 04 dBm
1 -10 7. 514800000 GH
D1 -13 [dBm PettapFF1+3
1|E$ -12| 68 dB
=20 3775200000 GH
1 Marker| 3 [T1 ] LvL
o y -40|24 dBm
- 11[.276800p00 GHz
2
| -40
4
b
|-50 A
wdwaWvmﬂprM¢/VA”Wk“*VnwhrWVwkﬁbﬂb NﬂvaNLMMﬂ”*mAMAMVNMb
l-60
|-70
| -80
-90
-100

Start 7 GHz
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= Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 13.6G-19.1G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -32.53 dBm
Ref O dBm *Att O dB *SWT 500 ms 15.525000000 GHz
0 Offget 31[2 dB

D1 -13 dBm

=
m| o
=| X

—20
LVL

| _30 1

L-40
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4.6 Field Strength of Spurious Radiation

Equivalent isotropic radiated Power Measurements by substitution method according to ANSI/TIA/EIA-603-C.

4.6.1 Measurement Instruments

As described in chapter 5 of this test report.
4.6.2 Test Procedure

1.

2
3.
4

o

8.
9.

The EUT was placed on a rotatable wooden table with 0.8 meter about ground.
The EUT was set 3 meters from the receiving antenna which was mounted on the antenna tower.
The table was rotated 360 degrees to determine the position of the highest spurious emission.

The height of the receiving antenna is varied between one meter and four meters to reach the
maximum spurious emission for both horizontal and vertical polarizations.

Taking the record of maximum spurious emission.
A Horn antenna was substituted in place of the EUT and was driven by a signal generator.

Tune the output power of signal generator to the same emission level with EUT maximum spurious
emission.

Taking the recored of output power at antenna port.

Repeat step 7 to step 8 for another polariztion.

10. Emission level (dBm) = output power + substituion Gain.

4.6.3 Test Setup Layout

Antenna
1
T L T

1~4m

Dipole Antenna EUT

N S N

}.7

L Ground Plane
= m

Base Station (CMU 200) T

TurnTable e

Spectrum Analyzer /

Test Receiver
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4.6.4 Test Result
Test Mode : Mode 1
GSM850 (GSM) Radiated Spurious ERP
H Polarization V Polarization
Frequenc Limit Margin Frequenc Limit Margin
(I\chHz) ' ERP (dBm) (dBm) (d:) (l\(jIHz) ' ERP (dBm) (dBm) (d:)
32.430 -53.680 -13 -40.68 31.890 -46.710 -13 -33.71
37.830 -62.580 -13 -49.58 81.030 -65.810 -13 -52.81
81.840 -67.340 -13 -54.34 145.290 -50.820 -13 -37.82
995.800 -59.680 -13 -46.68 675.900 -65.450 -13 -52.45
1674.000 -53.950 -13 -40.95 1674.000 -61.580 -13 -48.58
2508.000 -60.190 -13 -47.19
Test Mode : Mode 2
GSM850 (EDGE) Radiated Spurious ERP
H Polarization V Polarization
Frequency ERP (dBm) Limit Margin Frequency ERP (dBm) Limit Margin
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
30.000 -53.930 -13 -40.93 32.430 -45.730 -13 -32.73
38.640 -62.520 -13 -49.52 82.380 -66.020 -13 -53.02
48.630 -70.260 -13 -57.26 91.830 -61.940 -13 -48.94
995.800 -57.110 -13 -44.11 995.800 -61.210 -13 -48.21
1674.000 -53.170 -13 -40.17 1674.000 -58.290 -13 -45.29
2508.000 -60.280 -13 -47.28 2508.000 -53.280 -13 -40.28
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Test Mode : Mode 3

PCS1900 (GSM) Radiated Spurious EIRP
H Polarization V Polarization

Frequenc Limit Margin Frequenc Limit Margin
(I\G/IIHZ) ’ FIRP (dBm) (dBm) (de) (I\(jIHz) ’ FIRP (dBm) (dBm) (dl??)
33.780 -61.580 -13 -48.58 33.780 -54.510 -13 -41.51
81.030 -68.730 -13 -55.73 68.340 -57.410 -13 -44.41
102.630 -56.970 -13 -43.97 81.030 -67.980 -13 -54.98
490.400 -66.010 -13 -53.01 787.900 -62.890 -13 -49.89
789.300 -66.010 -13 -53.01 883.800 -62.670 -13 -49.67
980.400 -64.170 -13 -51.17 976.900 -62.260 -13 -49.26
1718.000 -49.860 -13 -36.86 1718.000 -54.060 -13 -41.06
5638.000 -52.450 -13 -39.45 3758.000 -50.270 -13 -37.27
7518.000 -41.150 -13 -28.15 5638.000 -51.350 -13 -38.35
7520.000 -41.450 -13 -28.45

Test Mode : Mode 4

PCS1900 (EDGE) Radiated Spurious EIRP

H Polarization V Polarization
Frequency EIRP (dBm) Limit Margin Frequency EIRP (dBm) Limit Margin
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
33.780 -57.420 -13 -44.42 33.780 -54.640 -13 -41.64
92.640 -58.710 -13 -45.71 75.630 -57.550 -13 -44.55
199.830 -61.890 -13 -48.89 105.330 -56.140 -13 -43.14
789.300 -66.160 -13 -53.16 717.900 -64.230 -13 -51.23
897.800 -65.370 -13 -52.37 792.800 -63.020 -13 -50.02
981.800 -64.180 -13 -51.18 859.300 -62.320 -13 -49.32
1718.000 -51.010 -13 -38.01 1014.000 -58.090 -13 -45.09
7518.000 -44.650 -13 -31.65 1718.000 -54.810 -13 -41.81
5638.000 -52.700 -13 -39.70
7518.000 -40.920 -13 -27.92
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Test Mode : Mode 5

GSM850 (GSM) with Bluetooth Co-location Radiated Spurious EIRP
H Polarization V Polarization
Frequency EIRP (dBm) Limit Margin Frequency EIRP (dBm) Limit Margin
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
30.000 -50.690 -13 -37.69 31.890 -45.490 -13 -32.49
46.740 -68.530 -13 -55.53 106.140 -60.690 -13 -47.69
135.030 -62.300 -13 -49.30 145.830 -50.600 -13 -37.60
995.800 -59.880 -13 -46.88 675.900 -63.880 -13 -50.88
1074.000 -49.810 -13 -36.81 1674.000 -61.650 -13 -48.65
1674.000 -55.490 -13 -42.49 4858.000 -38.260 -13 -25.26
4828.000 -44.370 -13 -31.37 4944.000 -46.250 -13 -33.25
4908.000 -44.480 -13 -31.48 7528.000 -48.070 -13 -35.07
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4.6.5 Test Data

4.6.5.1 Mode 1
Horizontal Polarization
Data: 1 File: D:\Projecti2007Q2'% 1 E#\741220Part22HPart 22H.EMI (12)
0 Lavel (dBmj) Date: 2007-04-21
FCC PART22:24
6B
50!
2
3
10059 84. 138. 192. 246. 300
Trace: (Discrete) Frequency (MHz)
Condi tign s LF-SPURTOUS HORTZONTAL
EUT i CSU/GPRS/EDGE Mohile Phame
Pawer : 1E0Yac/B0Hz
Hode| o OFG Tdizen
Hemo : GSH B50 Link, ChIG® + Adaptor + Earphons
Flans : EZ e
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dBm dB
| @ 32.43 -51.53 -38.53 -13.00 -60.06 -[. 47 Peak
2 37.83 -60.43 -47.43 -13.00 -55.92 -4.5] Peak
3 8l.84 -85.19 -5Z. 19 -13.00 -5Z. 88 -12. 3| Peak
Data: 2 File: D:\Projecti200702V8 1= Bi\741220\WPart 22HWPart 22H.EMI (12)
0 Lewvel (dBmj} Date: 2007-04-21
FCC PART2224
-6ilB
2
1
50
o 3
100 350 140. 580, 720. 860, 1000

Trace: {Discrete} Frequency (MHz)

Comdi tion LF-SPURTONS HORTZONTAL
EUT 1 GEM/OPREAEDGE Mabile Phaone
Power 1 1 E0YacsBlHz

Hode | P i N el
Hemn + GEM B0 Link, ChIGS + Adaptor + Barphone
Plane : EZ

Over Limit Kead
Freq Level Limit Line Level Factor Remark

MHz dBm db dBm dBm db

| @ 836. 90 -46. 31 -44,. 98 -1. 33 Peak

2@ 880,30 -3L.50 -30.59 -0.90 Peak

3 095,80 -b7.53 -44.53 -13.00 -b7.73 Q.20 Peak
Remark:

1. #1: MS Signal
2. #2:BS Signal
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Data: 3 File: D:\Projecti2007Q2VaE 1- Bi\741220Wart22HWPart 22H.EMI (12)
= Lewvel (dBmj) Date: 2007-04-21
FCCPART22:24
-64B
-35
1
2
-70
1000 1400. 1800, 2200. 2600. 3000
Trace: {Discrete} Frequency (MHz)
Condibign ¢ AF-EPTRTOUS HORTZOWTAL
BT : GSM/CPRS/EDGE Mobile Phone
Power o 1E0Yac/B0Hz
Node| : FG Tdiezn
Hemo i GEM RS0 Link, ChIGBY + Adaptor + Earphane
Plans : EZ o
ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm db dEm dEm dB
L 1674.00 -51. 80 -38.80 -13.00 -52.02 0.22 Peak
2 2508.00 -58. 04 -45.04 -13.00 -59.24 |, 20 Peak
Data: 4 File: D:\Projecti200702'E 1 Bi\r41220Part22H\Part 22H.EMI (12)
i Level (dBmj) Date: 2007-04-21
FCC PART22:24
-6dB
=35
70

7 3000 3400, 3800. 4200. 4600. 5000
Trace: {Discrete) Frequency (MHz)
Candi1 biom : HE-SPURTONS HORTZONTAL

EUT : GSW/COPRESEDGE Mabile Phaone
Power o 1E0Yac/B0Hz

Mode ¢ FG o TdlzEn
Hemo i GEM RS0 Link, ChIGBY + Adaptor + Earphane
Flane : Ei
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Vertical Polarization
Data: 7 File: D:\Projecti200702'% 1 Bi\741220Part 22HPart 22H.EMI (12)
i Level {dBm) Date: 2007-04-21
FCC PARTZZ:24
6B
it}
-50
2
e L M gt i s i v
A5 84. 138. 192 246. 300
Trace: {Discrete) Frequency (MHz)
Condibign : LF-SPURTOUS YERTTCAL
ETT i CEM/CPRE/EDGE Mobile Phome
Power o 1 20YacsB0Hz
Mode| : FG Tdizzn
Memo : G58 BRD Tink, ChIBY® + ddaptor + Earphone
Plane : EZ
Over Limit Kead
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dEBm db
(L& 31.89 -44.56 -31.56 -13.00 -34.94 -9. 62 Peak |
] 81.03 -B3. 66 -50.66 -13.00 -53. 31 -10. 35 Peak
3@ 145,29 -48, 67 -35.87 -13.00 -40,.57 -8, 10 Peak
Data: & File: D:\Project'200702\% 1- B'\741220WPart22HPart 22H.EMI (12)
i Lewvel (dBmj) Date: 2007-04-21
FCC PART2Z:24
6B
3
2
; .
“100 300 440. 580. 720. 860. 1000
Trace: {Discrete) Frequency (MHz)
Condi biom : LF-5PURTODS YERTTCAL
ENT : GSU/GPRS/EDLGE Maohile Phame
Power o LEMYac/B0Hz
Hode| v FGOT4I2ED
Hemn ¢ GEM B0 Link, ChIGS + Adaptor + Barphone
Plans : B2
Over Limit EKead
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dBm dB
Il 676,90 -B3. 30 -b0. 30 -13.00 -B62.60 -0.79 Peak
Z @ 836. 90 -46. 34 -47.70 1. 36 Peak
3 @ 880, 30 -32. 58 -34.29 1.7l Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
SPORTON International Inc. Page No. : 50 of 82
TEL : 886-2-2696-2468 Report Issued Date . May 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : SOW-OGOCT25E
IC ID : 5621A-OGOCT25E



womroninn. FCC/IC TEST REPORT Report No. FG741220
Data: 9 File: D:\Projecti200702'% 1 Bi\741220WPart22HWPart 22H.EMI (12)
4 Level (dBm) Date: 2007-04-21
FCCPART22:24
-GdB
-35
1
-70
1000 1400. 1800. 2200. 2600, 3000
Trace: {Discrete) Frequency (MHz)
Candi tign WF-SPURTOTS VERTTCAL
ENT GS8/CPRE/EDGE Hahile Phone
Power [ ELTE 1 E
Mods | ¥ 41220
Memo G548 B50 Link, ChIGS + Adaptor + Earphone
Plane E2 .
ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm dB
L 167400 -59, 43 -46.43 -13.00 -58. 95 -0, 48 Peak
Data: 10 File: D:\Project'200702'% 1 Bi\741220WPart22HWPart 22H.EMI (12)
4 Level (dBm) Date: 2007-04-21
FCC PART22:24
6B
-35
70
3000 3400. 3800. 4200. 4600. 5000
Trace: {Discrete) Frequency (MHz)
Comdi biom : HE-SPURTOUS YERTTCAL
ETT CEM/GPREEDGE Mohi le Phome
Power [ ELTE 1 E
Hods | B 741220
Memo 058 B50 Link, ChIBS + Adaptor + Earphone
Plane E2
Remark There is no more obvious emission except the listings above.
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4.6.5.2 Mode 2
Horizontal Polarization
Data: 1 File: D:\Projecti200702VE 1 B1\741220Part 22HEDGE.EMI (12)
i Level {dBm) Date: 2007-04-21
FCC PART22/24
6B
-50
3
3
A0 30 4. 138, 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Comdi tion : LF-EPURTOUS HORTZONTAL
ENT : GSU/GPRS/EDLGE Mohile Phame
Power o LEMYac/B0HT
Hode © FG o7dizEn
Hemo : EDCE Link+ Adaptor+ Earphoms
Flane : EZ
ver Limit ERead
Freq Level Limit Line Level Factor Remark
MHz dEm dE dEm dEm dE
| & 30,00 =51, 78 -38.78 -13.00 -52. 14 Q.36 Peak
2 38. 64 -80. 37 -47.37 -13.00 -65.256 -b. 12 Peak
& 48.63 -88. 11 -5b. L1 -13.00 -56.90 -11. 2] Peak
Data: 2 File: D:\Projecti200702VE 1 B1\741220Part 22HEDGE.EMI (12)
i Level {dBm) Date: 2007-04-21
FCC PARTZ22/24
-6dB
7
1
50 3
AR 300 440. 580. 720. 860. 1000
Trace: {Discrete} Frequency (MHz)
Comdi tion : LF-EPURTOUS HORTZONTAL
ENT : GSU/GPRS/EDLGE Mohile Phame
Power o 1E0Yac/B0Hz
Hode : FGo7dizan
Hemn : EDCE Link+ Adaptor+ Earphoms
Plang : EZ
ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm db dEm dEm dB
L@ 836, 90 -45, 78 -44, 45 -1, 33 Peak
z @ 8a0. 30 -29. 01 -28. 10 -0.9] Peak
& 895,30 -54. 98 -41.96 -13.00 -55. 16 0. 20 Peak
Remark:
1. #1: MS Signal
2. #2:BS Signal
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Data: 3 File: D:\Projecti200702'% 1 B1'\741220Part22HEDGE.EMI (12)
iy Lewvel (dBmj) Date: 2007-04-21
FCC PART22:24
-6idB
-35
]
2
-70
1000 1400, 1800. 2200, 2600, 3000
Trace: (Discrete) Frequency (MHz)
Condi tign : WF-SPURTOUS HORTZONTAL
EUT G5/ CPRE/EDCE Mohile Phoms
Power | 2Wac/ BNz
Hode | FG 741220
Memo EOGE Link+ Adaptor+ Earphone
Plane B2 -
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dbm db dBm dbm db
| 8 1674.00 -51.02 -38.02 -13.00 -bl.25 Q.22 Peak
2 2608.00 -b8. 13 -46.13 -13.00 -59.33 L. 20 Peak
Data: 4 File: D:\Projecti200702VE 1 Bi'\741220Part22HEDGE.EMI (12)
it Level (dBmj) Date: 2007-04-21
FCCPART22:24
BB
-35
-70
3000 3400. 3800. 4200. 4600. 5000
Trace: {Discrete) feaquency (WHz)
Condition + HF-SPURTOUS HORTZONTAL
ENT QSMACPRE/EDCE Hohile Phons
Power | 2Wac/ Bz
Hode | FG 741220
Memo FOCE Link+ Adaptor+ Earphone
Plans EZ
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Vertical Polarization
Data: 7 File: D:\Projecti2007Q2'% 1 Bi\741220Part 22HEDGE.EMI (12)
" Level {dBm) Date: 2007-04-21
FCC PARTZZ:24
-6ilB
1
-50
3
7
“100 30 84, 138. 192, 246. 300
Trace: {Discrete) Frequency (MHz)
Condi biom : LF-5PURTODS YERTTCAL
ENT i GSU/GPRS/ELGE HMohile Phame
Power v 1 EVacdBlRz
Mogel L OFG TdiaEp
Memo : EDGE Link+ Adaptor+ Earphone
Plane : B2
Over Limit Kead
Freq Level Limit Line Level Factor Remark
MHz dBm db dBm dBm db
(L@ 32.43 -43. 58 -30.58 -13.00 -33.89 -9.89 Peak
2 82. 38 -83. 87 -50. 87 -13.00 -53. 87 -10. 2| Peak
3 91.83 -59. 79 -48.79 -13.00 -50. 98 -8. 8| Peak
Data: 8 File: D:\Project'200702\% 1- B5'\741220WPart 22HEDGE.EMI (12)
i Level (dBmj) Date: 2007-04-21
FCC PART22/24
-6ilB
z
1
-50
hd ;
Al 300 440, 580. 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Condi biom : LF-5PURTOUS YERTTCAL
ENT : GSU/GPRS/ELGE Mobile Phame
Power o LEMYac/B0HT
Model ¢ FG TdizEn
Hemn : EDCE Link+ Adaptor+ Earphoms
Plang : EZ
ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm db dEm dEm dB
L@ 836, 90 -45, 58 -46,94 [, 36 Peak
z @ 880, 30 -33. 11 -34.82 1.7l Peak
& 895,30 -59. 06 -4B8.06 -13.00 -6L.88  Z. 63 Peak
Remark:
1. #1: MS Signal
2. #2:BS Signal
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Data: 9 File: D:\Project\200702'% 1 Bi'\741220Part22HEDGE.EMI (12)
o Lewvel (dBmj) Date: 2007-04-21
FCC PART22:24
6B
-35
2
1
-70
1000 1400, 1800. 2200, 2600, 3000
Trace: {Discrete) Frequency (MHz)
Comdi biom : HE-SPURTOUS YERTTCAL
ElT ¢ OEM/CPRE/EDGE Mohile Phome
Power v 1 30YacsB0Az
Hode | : FG o7dizan
Memo : EDGE Link+ Adaptort Earphone
Plane : E2 -
{ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm dB dEm dEm dB
L 1874, 00 -56. 14 -43. 14 -13.00 -55, 66 -0.48 Peak
z @ 2008, 00 5L, 13 -3&. 13 -13.00 -53.40 2. 27 Peak
Data: 10 File: D:\Project'200702'% 1 Ei\741220\Part 22HEDGE.EMI (12)
a Lewvel {(dBmj) Date: 2007-04-21
FCC PART22:24
-6ilB
-35
70
3000 3400. 3800. 4200. 4600. 5000
Trace: {Discrete) Frequency (MHz)
Condibign : HF-SPURTOUS YERTTCAL
ETT . CEM/CPRS/EDCE Mobile Phome
Power : 1E0Yac/B0Hz
Hode | : FG 7dizzn
Memno : EDGE Link+ Adaptor+ Earphome
Plane : E2
Remark There is no more obvious emission except the listings above.
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4.6.5.3 Mode 3
Horizontal Polarization
Data: 1 File: D:\Projecti200702'% 1 Bi\741220WPart 24EWPart 24E.EMI (20}
o Lewvel (dBmj Date: 2007-04-21
FCC PART22/24
-6dB
-50
3
1
2
10054 84. 138. 192. 246. 300
Trace: {Discrete) Frequency (MHz)
Condi bion ¢ LF-EPTRTOUS HORTZONTAL
ETT i CEM/CPRE/EDCE Mobile Phome
Power o 120Wac/ DAz
Mode| : FG Tdizan
Hemo : PCS 1800 Link, ChBBI + Adaptor +Earphone
Plane : EZ
Over Limit ERead
Freq Level Limit Line Level Factor Remark
MHz dEm db dbm dEm db
L 33.78 -81.58 -48.58 -13.00 -59.50 -Z.08 Peak
2 31.03 -88. 73 -5b. 73 -13.00 -b6. 42 -12. 3| Peak
3 @ 102. 63 -66. 97 -43.97 -13.00 -44. 70 -12. 27 Peak
Data: 2 File: D:\Projecti200702'% 1 Bi\741220WPart 24EWPart 24E.EMI (20}
a Lewvel (dBmj Date: 2007-04-21
FCC PART22/24
6B
-50
1 2 3
=100 300 440. 580. 720. 860. 1000
Trace: {Discrete) Frequency (MHz)
Candi bign ¢ LF-EPURTOUS HORTZONTAL
BT i GSU/GPRS/EUGE Hohile Phame
Power o LEMYac/B0Hz
Mogel LOFG TdiaED
Memo o PCS 1G00 Link, ChBE! + Adaptor +Earphone
Plane : EZ
Over Limit Kead
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dBm db
L 490,40 -66. 01 -b3. 0L -13.00 -B60. 77 -5, 256 Peak
2 789,30 -66. 01 -563.00l -13.00 -64.21 -1.80 Peak
3 880.40 -84, 1T -5L. LT -13.00 -64.22 0.05 Peak
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Data: 3 File: D:\Projecti200702'% 1 Bi\741220WPart 24EPart 24E.EMI (20}
i Level {(dBm) Date: 2007-04-21
FCC PART22:24
-GdB
35
2
1
3
70
1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Candibign : HF-EPURTOUS HORTZOWTAL
ENT ¢ CEM/CPRS/EDGE Mobile Phome
Power o LEMYac/B0HT
Mode| ¢ FG Tdl2E)
Memo v PCE 1A00 Link, ChBE! + Adaptor +Earphone
Plane : EZ
Over Limit EKead
Freq Level Limit Line Level Factor Remark
MHz dBm db dBm dBm db
| & L718. 00 -49, 88 -36.86 -13.00 -49.94 Q.08 Peak
z @ 1878, 00 -46, 53 -46, 02 -0.5] Peak
3 @ 1968, 00 -Bb. 87 -54.76 -1. 1]l Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
Data: 4 File: D:\Projectiz00702'% 1 Bi\741220WPart 24EWPart 24E.EMI (20)
X Level {dBm) Date: 2007-04-21
FCC PART22:24
6B
-35
70
3000 3400. 3800. 4200. 4600. 5000
Trace: {Discrete) Frequency (MHz)
Candi tign ¢ AF-EPTRTOUS HORTZONTAL
ENT ¢ OEM/CPRE/EDGE Mohile Phome
Power v 1 30YacsB0Az
Mogel LOFG TdlzEn
Memo + PCE 1G00 Link, ChBEl + Adaptor +Earphone
Plans . E2
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wesonins. FCC/IC TEST REPORT Report No. : FG741220

Data: 5 File: D:\Project\200702'% 1 Bi'\741220'Part24E\Part 24E.EMI (20)
iy Level (dBmj) Date: 2007-04-21
FCC PART22:24
6B
35
i
70
5000 5400, 5800. 6200. 6600. 7000
Trace: {Discrete} Frequency (MHz)
Comdi tion . AF-SPURTOUS HORTZOWTAL
EUT : GSU/GPRS/EDGE Mobile Phane
Power : 1E0Yac/B0Hz
Hode| ©FGoTdizen
Memo : PCS 1800 Link, Ch&E! + Adaptor +Earphone
Plane r EZ B
ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm db dBm dBm db
L8 5638. 00 -bZ. 46 -39.45 -13.00 -62. 42 9. 87 Peak
Data: 6 File: D:\Project\200702'% 1 Bi'\741220'Part24E\Part 24E.EMI (20)
iy Level (dBmj) Date: 2007-04-21
FCC PART22:24
6B
35
1
70
7000 7400, 7800. 8200. 8600. 2000
Trace: {Discrete} Frequency (MHz)
Comdi tion . AF-SPURTOUS HORTZOWTAL
EUT : GSU/GPRS/EDGE Mobile Phane
Power : 1E0Yac/B0Hz
Hode| ©FGoTdizen
Memo : PCS 1800 Link, Ch&E! + Adaptor +Earphone
Plane r EZ B
ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm db dBm dBm db
| L8 T508.00 -41. 16 -28. 16 -13.00 -56.86 15 30 Peak |
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wesonins. FCC/IC TEST REPORT

Report No. : FG741220

Data: 7
a Lewvel (dBmj

File: D:\Project2007Q2'3 1 Bi\741220\Part24E\Part 24E.EMI (20}

Date: 2007-04-21

FCCPART22:24

-6iB

70

9000 9400, 9800. 10200, 10600. 11000
Trace: {Discrete) Fhmniy M
Condi biom 1 HF-SPURTOUS HORTZONTAL
BT + GENSCPRESEDCE Mobile Phone
Power 1 20¥ac/B0Az
Hode | y RG T4I2ED
Hemn : PCS 1800 Link, ChBGI + Adaptor +Barphone
Plane : EZ

Data: 8
5 Lewvel (dBmj)

File: D:\Projecti200702\% 1 Bi'741220Part24E\Part 24E.EMI (20)

Date: 2007-04-21

FCC PART22:24

-6GilB

70

11000 11400. 11800. 12200, 12600, 13000
Trace: {Discrete) HERRNEYINLE)
Condi tion + HF-SRFURTOUS HORTEZONTAL
ET 1 GSMSCPRESEDCE Mobile Phone
Power : 1 EMWacsBlHL
Hode | : FG 741220
Memo : PCS 1800 Link, Ch&E! + Adaptor +Earphone
Plans : EI

SPORTON International Inc.

TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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wanonian. FCC/IC TEST REPORT Report No. FG741220
Vertical Polarization
Data: 11 File: D:\Project\200702V 1 Br'\741220Part24E\Part 24E.EMI (20)
i Level (dBmj) Date: 2007-04-21
FCC PARTZZ:24
6B
50 |4 =
3
A0 30 a4, 138, 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Comdi biom 1 LF-S5PURTOUS YERTTCAL
BT i CSM/CPRS/EDGE Maohile Phame
Power v 1 30YacsB0Az
Model LG TdiaEp
Hemo : PCS 1800 Link, ChBEl + Adaptor +Earphone
Plane : k2
Over Limit Kead
Freq Level Limit Line Level Factor Remark
MHz dBm db dBm dBm db
| & 33.78 -54. 561 -41.51 -13.00 -44,34 -1Q. 17 Peak
2 63.34 -B7.41 -44. 4] -13.00 -45.25 -12. |6 Peak
& 81.03 -87. 98 -54.98 -13.00 -57.84 -10. 35 Peak
Data: 12 File: D:\Projecti200702'% 1 B1\741220Part 24E\Part 24E.EMI (20}
0 Lewvel {(dBmj} Date: 2007-04-21
FCC PART2Z724
-BilB
-50
1 7 3
100 350 440. 580. 720. 860, 1000
Trace: {Discrete) Frequency (MHz)
Condi Lign ¢ LF-EPTRTONS VERTTCAL
ENT i COM/CPRE/EDCE Mobile Phome
Power o 1 20Vac/ DAz
Mode| ©OFG Tdizen
Hemo : PCS 1800 Link, ChBBI + Adaptor +Earphone
Plane : EZ
Over Limit EKead
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dBm dB
L 787.90 -62. 89 -48.89 -13.00 -63. 77 0. 83 Peak
2 883. 80 -B2. 87 -49.87 -13.00 -64. 40 .73 Peak
3 976,90 -62, 26 -4%9.26 -13.00 -64.74  Z. 47 Peak
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wanonian. FCC/IC TEST REPORT Report No. FG741220
Data: 13 File: D:\Projecti200702'% 1 Bi\741220Part 24E\WPart 24E.EMI (20}
0 Lewvel {(dBmj) Date: 2007-04-21
FCC PART22:24
6B
-35
2
1
3
70
1000 1400, 1800, 2200. 2600, 3000
Tmce {Discrete} Hrequenty M)
Candi tign HF-SPIRTONS VERTICAL
EUT GRM/CPRESEDCE Mohile Phone
Power | ED‘facfﬁDHz
Hode | FiG 741220
ngo PCS |9[)D Link, Chbbl + Adaptor +Earphone
AaAnE
{ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dBm db
| 8 L718.00 -54. 08 -41.06 -13.00 -53.84 -0.42 Peak
z @ 1878, 00 -46. 80 -46.39 -0, 40 Peak
3 1958. 00 -57. 34 -h6. 74 -0.60 Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
Data: 14 File: D:\Projecti200702'% 1 Bi\741220WPart 24EPart 24E.EMI (20}
" Level (dBm) Date: 2007-04-21
FCC PART22:24
-8B
35
1
70 3500 3400. 3800. 4200. 4600. 5000
Tmce ({Discrete) Frequency (MHz)
Conditign HF-SPURTCTS VERTTCAL
ENIT CEM/CPREJEDGE Mobile Phone
Powsr | ED‘Iacf'EnI)HZ
Mode| ¥ T4
ngo PCS |EIDD T.1nk. ChiG|l + Adaptor +Earphone
aAnE
ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dBm dB
L8 3768. 00 -60. 27 -37.27 -13.00 -56.80 8. 64 Peak
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wanonian. FCC/IC TEST REPORT Report No. FG741220
Data: 15 File: D:\Projecti2007Q2VE5 1 Bi\741220WPari 24E\Part 24E.EMI (20}
5 Lewvel (dBm) Date: 2007-04-21
FCC PART22:24
-GiB
-35
1
70
5000 5400, 5800. 6200. 6600. 7000
Trace: {Discrete} Frequency (MHz)
Comdi tion : WF-SPURTONS YERTICAL
ENT GSM/GPRS/EDGE Mobile Phone
Power 1 20%ac/ B0z
Hode FG 741220
Hemo PCS 1800 Link, ChEE! + Adaptor +Earphone
Flanes EZ N
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dBm dB
L@ 5638.00 -51.35 -38.35 -13.00 -60.01 & 65 Peak
Data: 16 File: D:\Project'200702\'E 1- B'\741220Part24EPart 24E.EMI (20}
o Lewvel (dBmj) Date: 2007-04-21
FCC PART22:24
-6iB
-35
1
-70
7000 7400, 7800. $200. 8600. 2000
Trace: (Discrete) Frequency (MHz)
Comdi tion : WF-SPURTONS VERTTCAL
ENT GSM/GPRS/EDGE Mobile Phone
Power 1 20¥ac/ B0z
Hode FG 741220
Hemp PCS 1800 Link, ChEG! + Adaptor +Earphane
Flans B i
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm db dEm dEm dB
L& T520.00 -41. 45 -28. 45 -13.00 -54. 81 13. 37 Peak
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wesonins. FCC/IC TEST REPORT Report No. : FG741220

Condi tion
ETT

Power
Hade |

Hemo
Plane

Condi tion
EUT

Pawer
Mg |

Hemo
Flanes

Data: 17 File: D:\Projecti200702'2 1 Bi\741220Part24E\Part 24E.EMI (20)
a Lewvel (dBmj) Date: 2007-04-21
FCC PART22:24
-6iB
-35

0 9000 9400. 9800. 10200. 10600. 11000

Trace: {Discrete) ety Nz
: HF-EPURTONS YERTTCAL
GEMSGPRESEDCE Mobile Phome
| 2% ae/ flHz
Fg Tdlzzn
EES 1800 Link, ChBB| + Adaptor +Earphone

Data: 18 File: D:\Projecti200702'% 1 Bi'\741220Part24E\Part 24E.EMI (20)
a Lewvel {(dBmj) Date: 2007-04-21
FCC PART22:24
-6iB
-35

7o 11000 11400. 11800. 12200. 12600. 13000

Trace: {Discrete) Frequency (MHz)
: HF-S5PURTOUS YERTTCAL
GSM/CPRE/EDCE Mohile Phone
1 20¥ac/ B0
FG T41ZE0
Egs 1800 Link, ChEEl + Adaptor +Earphons

Remark There is no more obvious emission except the listings above.

SPORTON International Inc. Page No. : 63 0f 82
TEL : 886-2-2696-2468 Report Issued Date . May 28, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : SOW-OGOCT25E
IC ID : 5621A-OGOCT25E



wanonian. FCC/IC TEST REPORT Report No. FG741220
4.6.5.4 Mode 4
Horizontal Polarization
Data: 1 File: D:\Projectiz00702'% 1 Bi\741220WPart 24 E\EDGE.EMI {20)
i Level {dBm) Date: 2007-04-21
FCC PART22/24
-6iB
-50 7
z 3
A% 84. 138. 192 246. 300
Trace: {Discrete} Frequency (MHz)
Condibign : LE-EPTRTOUS HORTZOWTAL
EUT : GSM/GPRS/EDGE Mobile Phane
Power o 1E0Yac/B0Hz
Hode| ©FGodizen
Memo : EDGE Link + Adaptor + Earphons
Plans : EZ
ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm db dEm dEm dB
L@ 33.78 -B7.42 -44.42 -13.00 -55.34 -Z.08 Peak
2 92.64 -58. 7L -45. 71 -13.00 -46, 44 -1Z, 27 Peak
g 199,83 -6, 89 -48.88 -13. 00 -48. 50 -13. 39 Peak
Data: 2 File: D:\Projecti200702V 1 Br'\741220Part24E\EDGE.EMI (20)
iy Lewvel (dBmj) Date: 2007-04-21
FCC PART22:24
-6ilB
-50
1 2 3
100 350 440. 580. 720. 860. 1000
Trace: {Discrete) Frequency (MHz)
Condi Lign LF-SPURTONS HORTZONTAL
ENT i CEM/CPRE/EDGE Mobile Phome
Power o 1 20%ac/ DAz
Hode | ¢ OFG odizen
Memo : EDGE Link + Adaptor + Earphone
Plane : K2
Over Limit EKead
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dBm dB
L 789,30 -66, 16 -53. 16 -13.00 -64,36 -1.80 Peak
2 897. 80 -65. 37 -5z. 37 -13.00 -64.63 -0.74 Peak
& 981.80 -64, 18 -5l. 18 -13.00 64,256 0.06 Peak
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wesonins. FCC/IC TEST REPORT Report No. : FG741220

Data: 3 File: D:\Project200702VaE 1- Bi\741220WPart24E\EDGE.EMI (20)
o Lewvel (dBmj) Date: 2007-04-21
FCC PART22:24
-6idB
=35
1 2
3
-70
1000 1400. 1800, 2200. 2600. 3000
Trace: {Discrete) Frequency (MHz)
Condi tion : HF-EPURTOUS HORTZONTAL
ETT i CEM/CPRE/EDGE Mobile Phome
Power o 1 20YacsB0Hz
Mode| ¢ OFG odizen
Memo : EDGE Link + Adaptor + Earphone
Plane : E2 o .
{ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dEBm db
| 8 L718.00 -51. 01 -38.01 -13.00 -5[.00 Q.08 Peak
zZ @ |878. 00 -49. 80 -49. 09 -0.5] Peak
3@ 1958, 00 -55, 20 54,08 L. 1l Peak
Remark:
1. #2: MS Signal
2. #3:BS Signal
Data: 4 File: D:\Projecti200702'aE 1- Bi\741220WPart24E\EDGE.EMI (20)
" Lewvel (dBm) Date: 2007-04-21
FCC PART22:24
-6idB
-35

W

T 3000 3400, 3800, 4200. 4600, 5000
Frequency (MHz)

Trace: {Discrete)

Condi tion : AF-EPURTOUS HORTZONTAL

ENT ¢ CEM/GPRS/EDGE Mohile Phome

Power 1 1 EYacsBlHz

Hode | v FOOT4I2ED

Memo + BDGE Link + Adaptor + Earphone

Plans : E2
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womroninn. FCC/IC TEST REPORT Report No. FG741220
Data: 5 File: D:\Projecti200702V 1 Br'\741220Part24E\EDGE.EMI (20)
iy Lewvel (dBmj) Date: 2007-04-21
FCC PART22:24
-6dB
-35
-70
5000 5400, 5800. 6200, 6600, 7000
Trace: {Discrete) Frequency (MHz)
Condi tion : WF-SPURTOUS HORTZONTAL
EIT 1 GSU/GPRS/EDGE Mohile Phome
Power 1 1 EYacsBlHz
Hode | v FGOT4I220
Memo : BEDGE Link + Adaptor + Earphone
Flang : EZ
Data: 6 File: D:\Projecti20070Q2' 1 Bi\741220Part24E\EDGE.EMI (20)
0 Lewvel {(dBm} Date: 2007-04-21
FCCPART22:24
-6iB
-35
1
-70
7000 7400, 7800. §200. 8600. 9000
Trace: {Discrete} Frequency (MHz)
Candi biom : HF-SPURTONS HORTZONTAL
ETT : GSM/GPRS/EDGE Mobile Phone
Power o 1E0Yac/B0Hz
Mode | ¢ FG TdlzEn
Hemn : EDCE Link + Adaptor + Earphons
Flanes : EZ .
{ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dbkm dk dEm dbkm dk
L& Tol8. 00 44,65 -31.65 -13.00 -60.45 |5 80 Peak
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wesonins. FCC/IC TEST REPORT Report No. : FG741220

Condi tion
BT

Pawer
Hode |
Hemn
Plane

Condibiom
EUT

Data: 7
0 Lewvel {(dBm}

Data: &
5 Lewvel {dBm}

File: D:\Projecti2007Q2VE 1 B\741220Part 24 E\EDGE.EMI (20)
Date: 2007-04-21

FCCPART22:24
-6iB

W

79 9000 9400. 9800. 10200. 10600. 11000
Trace: {Discrete) HERRNEYINLE)
+ HF-SRFURTOUS HORTEZONTAL
CSMSCPRESEDCE Mobile Phone
1 20¥ac/B0Hz
41220

EDGE Link + Adaptor + Earphone
2

File: D:\Projecti2007Q2\%& 1 B\741220WPart 24E\EDGE.EMI (20)
Date: 2007-04-21

FCC PART22:24
-6iB

0 11000 11400, 11800. 12200, 12600, 13000
Trace: {Discrete) Frequency M)
¢ HF-SPURTOUS HORTZONTAL
CSHACPRE/EDGE Hohile Phoms

Power | 2Wac/ BlHz

Hode| FG 741230

Hemo EDCE Link + Adaptor + Earphone

Plane B2
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wesonins. FCC/IC TEST REPORT Report No. : FG741220

Vertical Polarization

Data: 11 File: D:\Projecti200702'% 1 Bi\741220WPart 24E\EDGE.EMI {20)
i Level {(dBm) Date: 2007-04-21
FCC PARTZZ:24
-6ilB
-50 |4 ; =
10035 84. 138. 192. 246. 300
Trace: (Discrete) Frequency (MHz)
Candibign . LF-SPURTOUS YERTICAL
BT : GSM/CPRS/EDGE Mobile Phone
Power : 1E0Yac/B0Hz
Mode| : FGoTdiezn
Memao : EDGE Tink + Adaptor + Earphone
Plane : E2
Over Limit EKead
Freq Level Limit Line Level Factor Remark
MHz dEm dE dEm dEm 4k
L& 33.78 -b4, 64 -41.64 -13.00 -44, 47 -10. 1T Peak
2 75.63 -B7.565 -44. 55 -13.00 -46.36 -11. 19 Peak
3 @ 106.33 -66. 14 -43. 14 -13.00 -48.39 -T7.74 Peak
Data: 12 File: D:\Projecti00702V% 1 Bi\741220WPart 24 EEDGE.EMI {20)
0 Level {dBm) Date: 2007-04-21
FCC PARTZZ:24
-6idB
50
1 2 g
“400 300 440, 580, 720. 860. 1000
Trace: {Discrete) Frequency (MHz)
Condi biom : LF-5PURTODS YERTTCAL
ENT : GSM/CPRS/EDGE Mohile Phome
Power o LEMYac/B0Hz
Hode| v FOOT4I2ED
Memo + BDGE Link + Adaptor + Earphone
Plans : E2
Over Limit EKead
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dBm dB
Il T17.90 -84, 23 -5[.23 -13.00 -64.06 -0. 17 Peak
2 792,80 -63. 02 -50.0Z -13.00 -63.98 0,95 Peak
3 809,30 -62, 32 -4%9.32 -13.00 -63.86 L. 54 Peak
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wesonins. FCC/IC TEST REPORT Report No. : FG741220

Data: 13 File: D:\Projecti20070Q2' 1 Bi\741220Part24E\EDGE.EMI (20)
5 Lewvel (dBm) Date: 2007-04-21
FCC PART22:24
-6dB
-35
3
2
4
+#0 1000 1400, 1800, 2200. 2600. 3000
Trace: {Discrete} Frequency (MHz)
Condi biom : HF-S5PURTOUS YERTTCAL
ENT : GSM/CPRS/EDGE Mobile Phone
Power : 1E0Yac/B0Hz
Hodz | ¢ FG TdlzEn
Hemn : EDCE Link + Adaptor + Earphone
Flanes : EZ
Over Limit EKead
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dBm dB
L 101400 -58. 08 -45.09 -13.00 -57.36 -0.73 Peak
z @ L718. 00 -b4. 81 -41.81 -13.00 -54.39 -0. 42 Peak
3 @ 1878, 00 -47. 37 -46. 97 -0, 40 Peak
4 1958, 00 -b7. 88 -57.36 -0.60 Peak
Remark:
1. #3: MS Signal
2. #4:BS Signal
Data: 14 File: D:\Projecti200702'% 1 Bi'\741220Part24E\EDGE.EMI (20)
= Level (dBmj) Date: 2007-04-21
FCCPART22:24
-64B
=35

W

7 3000 3400, 3800. 4200. 4600, 5000

Trace: {Discrete) Frequency (MHz)

Condi biom : HE-S5PURTOUS YERTTCAL

ENT ¢ CEM/GPRS/EDGE Mobile Phome

Power o 1E0Yac/B0Hz

Hode | ; FG Tdl2en

Memo : EDGE Link + Adaptor + Earphone

Plane r EZ
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wanonian. FCC/IC TEST REPORT Report No. FG741220
Data: 15 File: D:\Project200702VaE 1- Bi\741220WPart24E\EDGE.EMI (20)
b Lewvel (dBmj) Date: 2007-04-21
FCC PART22:24
-6idB
-35
1
#9 5000 5400, 5800. 6200, 6600, 7000
Trace: {Discrete) Frequency (MHz)
Condi biom : HFE-S5PURTODS YERTTCAL
ETT ¢ GSU/GPRS/EDLGE Maohile Phame
Power o LEMYac/B0Hz
Hode| v FGOT4I220
Memo : BEDGE Link + Adaptor + Earphone
Plans . E2
Over Limit Read
Freq Level Limit Line Level Factor Remark
MHz dBm db dEm dBm dB
L& 5638. 00 -6Z.T0 -39.70 -13.00 -61.36 & 65 Peak
Data: 16 File: D:\Projecti200702'% 1 B'\741220Part24E\EDGE.EMI (20)
i Lewvel (dBmj) Date: 2007-04-21
FCC PART22:24
6B
-35
1
+9 7000 7400, 7800. 8200, 8600, 2000
Trace: (Discrete) Frequency (MHz)
Condi biom : HFE-S5PURTODS YERTTCAL
ETT : GSU/GPRS/ELGE Mohile Phame
Power o LEYae/B0Hz
Mode| . FGo7dlzEn
Hemn : ELGE Link + Adaptor + Earphone
Plang : EZ
ver Limit Read
Freq Level Limit Line Level Factor Remark
MHz dEm db dEm dEm dB
[L@ 7518.00 -40.92 -27.92 -13.00 -54.29 13.37 Peak |
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wesonins. FCC/IC TEST REPORT Report No. : FG741220

Data: 17 File: D:\Projecti200702VE 1 B\741220Part24 E\EDGE.EMI (20)
0 Level (dBmj) Date: 2007-04-21
FCC PART22:24
-GilB
-35

i 9000 9400, 9800. 10200, 10600, 11000
Trace: {Discrete) Frequency (MHz)
;. HWF-SPURTOUS YERTTCAL
CSM/CPRE/EDGE Mohile Phome

Condibiom
EUT !
Power 1 1 EYacsB0Hz

Mg | ¢ FG 741220
Hemn : EDCE Link + ddaptaor + Earphone
Flane ;B2
Data: 18 File: D:\Projecti2007Q2V: 1 Fi\741220Part24E\EDGE.EMI {20)
0 Level (dBmj) Date: 2007-04-21
FCCPART22:24
-BB
-35

e 11000 11400, 11800. 12200. 12600. 13000

Trace: (Discrete) Frequency (MHz)

Condi tion : HE-SRURTONS YERTTCAL

EUT + GEMSCPRESEDCE Mobile Phone
Power v 1 I0Van/B0Hz

Mode | F e A e ]

Hemo : EDCE Link + Adaptor + Earphone
Plane : EZ

Remark There is no more obvious emission except the listings above.
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4.6.5.5 Mode 5
Horizontal Polarization
Data: 1 File: D:\Project'200702\% 1- B'\741220Part 22H\Co-location.EMI (12)
0 Level (dBmj) Date: 2007-04-21
FCC PART2Z:24
-6ilB
-50
3
2
=10 30 84, 138, 192, 246. 300
Trace: {Discrete) Frequency (MHz)
Comdi tion ¢ LF-EPURTOUS HORTZONTAL
BT CEM/CPREJEDGE Mabile Fhome
Power | 20¥an/B0Az
Mode| FG 741220
Hemo G548 B50 Link; ChIGS + Adaptor + Earphone
Hemo : + BT Link
Plane : E2
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dEm db dEBm dEm dB dB db cm deg
Il 30,00 -48.54 -36.54 -13.00 -48.90 0.36 0.00 0.00 -—= -—— Peak
2 46.74 -66. 38 -53.38 -13.00 -56.39 -9.99 0.00 0.00 -—= -—— Peak
3 135,03 60, 16 -47. 15 -13.00 -47.51 -12.64 Q.00 0,00 Tor -—— Peak
Drata: 2 File: D:\Project'?00702\% 1- B\741220WPart 22H\Co-location.EMI (12)
i Level {dBm) Date: 2007-04-21
FCC PARTZZ:24
-6dB
i
1
-50
o 3
100 350 440. 580. 720. 860. 1000
Trace: {Discrete) Frequency (MHz)
Condi tion ¢ LF-EPTRTOUS HORTZONTAL
ETT CEM/CPREJEDGE Mobile Fhone
Powsr 1 20Vac/B0Az
Mode| Fo 741220
Memo 058 BR0 Link; ChIGS + Adaptor + Earphone
Hemo : + BT Link
Plane + E2
Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark
MHz dEm dB dEm dEm dB dB dB cm deg
L& 836, 90 -43. 16 -41.82 -1.33 Q.00 0.0Q ot --- Peak
z @ 880, 30 -28. 75 -27.84 -0.90 Q.00  0.0Q Tag --- Peak
3 896,80 -b7. 73 -44.73 -13.00 -57.93 Q.20 Q.00  0.00 5l -—— Peak
Remark:
1. #1: MS Signal
2. #2:BS Signal
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Data: 3 File: D:\Projecti20070Q2'aE 1- Bi\741220Wart22H\C o-location.EMI (12)
0 Lewvel (dBm) Date: 2007-04-21
3 FCC PART22:24
-6idB
-35
1
2
-70
1000 1400, 1800. 2200. 2600. 3000
Trace: {Discrete} frequency (MHz)
Candi biom : HE-SPURTONS HORTZONTAL
EUT 1 GSW/COPRE/EDGE Mabile Phone
Power : 1E0Yac/B0Hz
Hode | : FG OT412ED
Hemo ¢ GEM RS0 Link; ChIED + Adaptor + Earphome
Hlemo : + ET Link
Plang : EZ

ver Limit ReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark

MHz dEm dB dEBm dEm dB dB db cm deg

L 1074, 00 -47,66 -34.66 -13.00 -49,30  L[.64 0.00 Q.00 T -—- Peak

2 1674, 00 -53,34 -40.34 -13.00 -53.56 Q.22 0.00 0.00 T -—- Peak

3@ 2404, 00 -12. 11 -13.00 Q.89 0,00 0.00 e -—- Peak
Remark:

1. #3: BT Signal

Data: 4 File: D:\Project200702'3 1 Ei\741220\Part22H\C o-location.EMI (12)

0 Lewvel (dBmj} Date: 2007-04-21
FCCPART22:24
-GlB

-35

12
-70
3000 3400. 3800. 4200. 4600. 5000

Trace: (Discrete) Frequency (MHz)

HE-SPTIRTONUS HORTZONTAL
GEM/CPRESEDCE Mohile Phone

Comd i tiogm
EUT :
Power ¢ 1 EWacsBlHL

Hode | : FG 741220

Hemo : GSM BSD Limk; ChIBY + Adaptor + Earphome
Hlemo : + ET Link

Plans 1 EZ

Over Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBm db dBm dEm dB dB db cm deg

L& 482800 -42, 22 -28. 22 -13.00 -53. 77 LL.55 0.00 Q.00 TEE -—— Peak

z @ 4808. 00 -42.33 -28.33 -13.00 -53.36 [L.02 0.00 Q.00 AR -—- Peak
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File: D:\Projecti200702'E 1 Bi\741220WPart22H\Co-location.EMI (12)

Data: 5
0 Lewvel (dBm) Date: 2007-04-21

FCCPART22:24
-6uB

P S O S [ oo ===

Ho 5000 5400. 5800. 6200. 6600. 7000

Trace: {Discrete} Frequency (MHz)

Comd i tigm + AF-SPURTONS HORTZONTAL

EUT 1 GEMSGPRESEDCE Mobile Phome

Power t 120%ac/ bRz

Hode | ;o FG 741220

Memo : S8 BSD Link; ChIBY + Adaptor + Earphome
Hlemn : + ET Link

Plans 1 EZ

File: D:\Project2007Q2'3% 1 i \741220\Part22H\C o-location.EMI (12)

Data: 6
0 Lewvel (dBmj} Date: 2007-04-21

FCCPART22:24
-GiIB

MMW

<9 T000 7400, 7800. 8200. 8600. 2000

Trace: {Discrete) Frequency (MHz)

Condi tion : AF-EPURTOUS HORTZOWTAL
ETT ¢ CEM/GPRS/EDGE Mobile Phome
Power 1 1 EYacsBlHz
Hodes | v FGOT4I2ED
Hemo : G5 B0 Link; ChIGY + Adaptor + Barphone
Memo + + BT Link
Plans : B2
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Vertical Polarization
Data: 7 File: D:\Projecti20070Q2' 1 Bi'\741220WPart22H\Co-location.EMI (12)
a Lewvel (dBm) Date: 2007-04-21
FCC PART22/24
-GilB
I 3
-50
2

FETR1, N Y e e oy

=104 30 84, 138, 192, 246, 300

Trace: {Discrete) Frequency (M)
: LF-SPIRTOUS YERTTCAL

Cond i biom i
EUT : GEM/CPRE/EDCE Mobile Phane

Power o LE0Yac/B0Az

Hode | o FGOT4I220

Hemo : G58 BRD Link; ChIGY + Adaptor + Earphone
Hemn : + BT Link

Plane : K2

Over Limit ReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dBEm db dBm dEm dB dB db cm deg

L@ 3L.89 -43.34 -30.34 -13.00 -33.72 -9.62 0.00 0.00 555 --- Peak
z 106, 14 -58.54 -45.54 -13.00 -50.80 -7.74 Q.00 0.00 g5 --- Peak
3 145. 83 -48.45 -35.45 -13.00 -40.35 -8 10 0.00 0.00 o --- Peak
Data: 8 File: D:\Projecti2007Q2V: 1 Bi\741220Part22H\Co-location.EMI (12)
" Lewvel (dBm) Date: 2007-04-21
FCCPART22:24
BB
3

(%]

S Y

10 300 440, 580, 720. 860. 1000

Trace: {Discrete} Frequency (MHz)
: LF-SPURTOUS VERTTCAL

Condibiom
EUT 1 GSMSCPREVEDCE Mobile Phone

Power ¢ 120%ac/ bRz

Hnde| o FG 741320

iema + GEM BED Link: ChIGE + Adaptor + Earphone
Memo + + BT Link

Plans : B2

ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

MHz dBm db dEm dBm dB dB db cm deg

L 675.90 -BL. 73 -48.73 -13.00 -60.93 -0.79 0.00 Q.00 Gag -—— Peak

2 836. 90 -46. 22 -47.68 L.36  0.00  0.00 S -—— Peak

3@ 880,30 -32. 77 -34.49 L.TL Q.00  0.00 i -—— Peak
Remark:

1. #2: MS Signal
2. #3:BS Siganl
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Data: 9 File: D:\Projecti200702V% 1 Br'741220WPart22HW o-location.EMI (12)
0 Lewvel (dBmj} Date: 2007-04-21
FCC PART22:24
-GdB
-35

1 LA e IR s

20 1000 1400, 1800. 2200, 2600, 3000

Trace: (Discrete) Frequency (MHz)

Condibiom : HF-EPURTONS YERTTCAL
EUT i

1 GEMSCPRESEDCE Mobile Phome
Power v 1 E0VansB0Rz
Hode | r RGO T4I2ED
Hemn : GEM BLD Link; ChIBS + Adaptor + Earphone
Hemo : + BT Link
Flans 1 K2

Over Limit ReadAntenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dEm db dBm dEm dB dB db cm deg

L 1674. 00 -59.50 -46.50 -13.00 -59.02 -0.48 0.00 0.00 - --— Peak
z @ 2474.00 -21. 33 -23. 04 221 .00 0,00 = -—- Peak
Remark:

1. #2:BT Signal

Data: 10 File: D:\Project200702V% 1 Bi'\741220Part22H\C o-location.EMI (12)

o Lewvel (dBmj) Date: 2007-04-21
FCC PART22124
-6dB

-35 1

2
-70
3000 3400. 3800. 4200. 4600. 5000

Trace: {Discrete) Frequency (MHz)

HF-SPURTOUS YERTTCAL
GSM/CPRESEDGE Mahile Phome

Condibiom
EUT 1
Power 1 1 E0YacsBlHz

Hode | 1 FG 741220

Hemn + G5 B0 Link; ChIBS + Adaptor + Barphone
Memo + + BT Link

Plane : EZ

(ver Limit Readintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Fos Eemark

MHz dBm db dEm dBm dB dB db cm deg

[La 4868. 00 -36. 11 -23. 11 -13.00 -46.14 10.03 0.00 Q.00 it —— Peak |

2@ 494400 -44. 10 -3L.10 -13.00 -63.36  9.25 0.00 Q.00 e -—— Peak
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Data: 11 File: D:\Projecti2007Q2'3 1 Bi\741220\Part22H\Co-location.EMI {12}D

0 Level (dBm) ate: 2007-04-21

FCC PART22:24
-BdB

-35
-70
5000 5400. 5800, 6200, G600, 7000
Trace: {Discrete) Frequency (MHz)
Condibiom : HF-SPURTOUS YERTTCAL
EUT r GEMSOPRESEDCE Mobile Phone
Power o 1 20WacsB0Az
Hode | r RG T4I2ED
Hemo : GEM BAD Link; ChIBY + Adaptor + Earphone
Hemo : + BT Link
Plane : EI
Data: 12 File: D:\Project'200702'5 1 Bi\741220WPart 22H\Co-location.EMI (12)
= Level (dBmj) Date: 2007-04-21
FCC PART22:24
-6dB
-35
1
-T0
7000 7400. 7800, 8200, 8600, 9000

Trace: {Discrete) Frequency (MHz)

Condibiom : HF-SPURTOUS YERTTCAL
EUT i

¢ GEMSGPREVEDCE Mobile Phome
Power v 1 I0VansB0Rz
Mode | o G T4I2ID
Hemo 1 GEM BA0 Link; ChIGBS + Adaptor + Earphone
Hemo : + BT Tink
Flane : EZ

(ver Limit EReadintenna Cable Preamp Ant  Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Eemark

MHz dEm dE dEm dEm dE dE dE CI deg
| @ TH28.00 -45,92 -32.92 -13.00 -59.29 1337 0.00 Q.00 - --- Peak

Remark There is no more obvious emission except the listings above.
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4.7 Frequency Stability (Temperature Variation)

4.7.1 Measurement Instrument
As decribed in chapter 5 of this test report.
4.7.2 Test Procedure

1. The EUT and test equipment were set up as shown on the following section.

2. With all power removed, the temperature was decreased to -30°C and permitted to stabilize for three
hours. Power was applied and the maximum change in frequency was note within one minute.

3. With power OFF, the temperature was raised in 10°C steps. The sample was permitted to stabilize at
each step for at least one-half hour. Power was applied and the maximum frequency change ws noted
within one minute.

4. The temperature tests were performed for the worst case.

5. Test data was recorded.

4.7.3 Test Setup Layout

EUT
L ]
Thermal Chamber O
Base Station
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4.7.4 Test Result
Test Mode : GSM850 (GSM) CH189

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 NA NA
-20 NA NA
-10 -15 -0.01
0 -16 -0.01
10 -11 -0.01 25 Passed
20 -13 -0.01
30 -19 -0.01
40 -14 -0.01
50 -25 -0.01

Remark : The DUT can not be turned on at -30~-20

Test Mode : PCS1900 (GSM) CH661

Temperature( ) Change (Hz) Change (ppm) Limit (ppm) | Result
-30 NA NA
-20 NA NA
-10 -22 -0.01
0 -23 -0.01
10 -19 -0.01 2.5 Passed
20 -21 -0.01
30 -24 -0.01
40 -17 -0.01
50 -21 -0.01

Remark : The DUT can not be turned on at -30~-20
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4.8 Frequency Stability (Voltage Variation)

4.8.1 Measurement Instrument
As described in chapter 5 of this test report.
4.8.2 Test Procedure
1. The EUT was placed in a temperature chamber at 25+5 °C and connected as the following section.
2. The power supply voltage to the EUT was varied from BEP to 115% of the nominal value measured at
the input to the EUT.
3. The variation in frequency was measured for the worst case.
4.8.3 Test Setup Layout

EUT

Thermal Chamber O

Base Station

4.8.4 Test Result
Test Mode : GSM850 (GSM) CH189

Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 -11.0 -0.01
BEP -12.0 -0.01 2.5 Passed
4.2 -14.0 -0.01
Test Mode : PCS1900 (GSM) CH661
Voltage(Volt) Change (Hz) Change (ppm) Limit (ppm) Result
3.7 -23.0 -0.01
BEP -20.0 -0.01 25 Passed
4.2 -19.0 -0.01
Remark:
1. Normal Voltage=3.7V.
2. Battery End Point (BEP)=3.2 V.
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5 List of Measurement Equipments
. - Calibration
Instrument | Manufacturer | Model No. Serial No. | Characteristics Date Due Date Remark
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
. R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13, 2006 | Jul. 12, 2007
Receiver (03CHO06-HY)
. Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CHO06-HY)
Double Ridge Radiation
Com-Power AH118 10094 1G~18G Dec. 26, 2006 | Dec. 25, 2007
Horn Antenna (03CHO06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
K (03CHO06-HY)
. . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
o S Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz | Nov. 15, 2006 | Nov. 14, 2007
(03CHO6-HY)
Base Station Radiation
) R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (03CHO06-HY)
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6 Uncertainty Evaluation

Uncertainty of Radiated Emission Measurement

(30MHz ~ 1000MHz)

Contribution

Uncertainty of Xi

i Probability u(x;)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence 554
of 95%  U=2Uc(y)
Uncertainty of Radiated Emission Measurement (1GHz ~ 40GHz)
Contribution Uncertainty of Xi
i Probability u(x) Ci | Ci*u(x)
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR I'1= 0.197
Antenna VSWR 2= 0.194 +0.34/-0.35 U-shaped 0.244 1 0.244
Uncertainty=20log(1-I'1*T'2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of 472
confidence of 95%  U=2Ue(y)
END OF TEST REPORT
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